PARTS LIST
HPmmaR

MC304J
MC364J
FM60ODMJ

20204F 10 OCT. 2020

HRA=tIHIZOUT v o IHI Grour



IN—IYNZARDRAFIZDNT

1) SON-YAMZETFREXAZHEINTLET,

BLEL |mBa—F xrBEAK R K £ T % {E T7 B K
MC304J | 392612 MC304J N843-D 30 ps / 2700 rpm
(139232)
FM60DMJ
43D (551828 )
MC364J | 392613 MC364J Cabmaty 36 ps / 2700 rpm

IV VBERSBRIEIVOUEERS (EN

FYEEINTEYEY,
BER Y- . J3YY90

2) YAMDEHABIZTDONT
DRAMDRHERABRIETRICRTESIZR->TEHRBEALET,

sE TLYR

) ov— RTABEARBAIFESHERSIC

RHES | BBRES EITTEZR ’a%ﬂlﬁl%ﬂ WIS BT |E B

Key No | Parts No Parts Name ©) T ¥ | Application  |Descriptior] Remarks
) @ ® @ ® @

DREES AFZAMIFENTNEE S L) AMDBETE—BHIELHILITLKY. HRBESH

QHmES BaErEETLI-ODHMRESTY,

O RE BEDBMZERX-FIXTRTLTHYFT,

@E B RELESH-YOFERAEHZRILTHYET,

®F % HMEERICKIFHMEBMBRALOERHEIETERRLTHYFET,

CEREH A EEEESEARTLTHYET,

@E ~t FERROETRIAINPLTHYET,

®lF & HEDER-RAENRRLTHYET,

@% A ERDORXERRLTHYFET



3) &E5.MFEICONT

CE@EMEEICI LA EIBAMEDERIEDRRIERDBEYTY )

onji

. , FREITERE O TR AT e 5 BHa
HaRDAHBBRIEDY gm0 (- my(t 1+ B LIdHEEL A, )

>

FIEAAOEMMELGL GHEAEHEL. BEmIXIBRGICOAETITHEET )

EBMEATHYERSHRMSHELA,

IR G THYERSHMICSHETL A,

gﬁﬂ)ﬁ (FEEICRYEIE. LEHRRZHE (Ov—/ZzEaBESHICIBERESHEEMRIC
~

o [m|m |O

~XX XXX BERE ... BHET

XX XXX~ BUERE renee- S

B&:E (Abbreviation)

ASSY :7trT) R H :S(46&HAD) oOP FTFiav IN RS
Inc :-EEL up Et d EE EX :HES
AR P = Low :F | RS

Fr. 2702k (E) STD :4F# us T7UH—H4AX

Re. :1J¥ (&) t B 0S FA—nn—H4X

LH :L7k(E) ¢ EE COMP v —r(EA AT AR)

4) AZAMIDNT
ATAMIITASSYR M - BASEARHINTVETH BT LLERGRRKERTLOTIE
HYFEA, EEGHRESZRVHIZODERELGDIENDTY  1FAMIfASNTNVSESL
DAMDRHESZE —BSEAEICRY ., TORHLESHLHABSENDIIITLEH>TVET,

Z3EXITDOLNT

DERETIXDRL. BB S -HRB - BARELSHSE TS,

2)TEXOE M. RAELTRELUNDRRTEBOHEE A,

B)VVNISHEGRITIFE, N5 MIERE Z03TEABLET,
(MIRDELREERSNFTT ERAWIBOMREBTIREALLYFET )

4) B EflAg (&, AR OB AMERES RIS,

KAEABAREFEELKEERETHEAHYFEY,



How to consult parts list

1) This parts list contain following model.

Model Code Indication model Iﬁf&ﬁ Specification Mower Model
N843-D
MC304J 392612 MC304J (139232) 30 ps / 2700 rpm FMGODMU
N843L-D (551828)
MC364J 392163 MC364J (139234) 36 ps / 2700 rpm

Please confirm both engine serial number (addreviation ; EN=-==) and charssis number,
when place a spare parts order.

2) Description in list.

Items in the list are described below by Nos, in the table below.

D Index No. :By referring the No. in the illustrations to the same No.,
you can find the correct parts No..
arts No. :No. to control parts.
@ Parts N No. t trol part

B Name of parts :Name of parts is in dicated in English and Japanese.

@ Quantity :It represents the quantity of each part contained in reference No..

® Interchangeability :Mark to show interchangeability when replacing former parts with new ones.
® Applicable No. of machines :No. of machines for which design is changed.

REES | H¥aEs HmE BEEK H IG5 1 BT |E B
Q'ty #
Key No Parts No Parts Name ©) tE Application Descriptior 89
@® @ ©) @ ® ® @
@ Description : Specifications, descriptions, etc. of parts.
Remarks :Size of parts.
© Model :Type




3) Mark and abbreciation.

Mark when parts are changed, interchangeability of new and former parts is shown as below.

Mark Content
* This mark appearing “Parts No.” column indicates parts not to be supplied.
A New and old parts are mutually interchangeable.
B New parts can be substituted for old parts, but vice versa Thus, new part may be supplied

to order asking for supply of old parts.

New and old parts are not interchangeable.

E Indicated as “E” in “interchangeabliy” column. Its appilicable serial number or
F “F” mini tiller engine appears in “Application” column.
0 Old parts will be supplied until out of stock and thereafter new substitute parts will be supplied. (This

mark appears in “Parts No.” column and corresponding old numbers in “Remarks” column)

~XXXXX :Up to XX X X X for serial nhumbers.

XX XXX~ : XXXXX and up for serial numbera.

Abbreviation

ASSY :Assenbly R. H :Right OoP :Optional IN :Intake
Inc :Including uP :Upper d :Diameter EX :Exhaust
AR :Required LOW :Lower [ :Length

Fr. :Front S. T. D :Standard U. S  :Undersize

Re. :Reer t : Thickness 0.S :Oversize

L. H :Left [0) :Diameter COMP :Complete

4) Illustrations
[llustrations present assemblies and individual piece parts not always precisely.
They are just guidelines to find correct parts codes. By comparing the index No. in the parts list with

the same No. in the illustrations, you can know the parts No.

How to order

1) When ordering some parts, designate the code No. , name of parts and quantity.
2) Returned parts order then those which were delivered by mistake are not accepted.
3) Be sure to use SHIBAURA genuine parts for SHIBAURA products. (Warrany does not cover

when the use of parts which are not SHIBAURA service parts. )

4) Refer separated parts price list for prisec of parts.

X This parts list may be modified without notice.



B X

CONTENTS

& KEZW

FIG.NO. SUBJECT

Iy

ENGINE
101 CYLINDER BLOCK )oE7nvy 9
102  CYLINDER HEAD D) FEAYR 11
103  ROCKER ARM Ayh—7—L 12
104 HEAD COVER ~AYRHIS— 13
105 CRANK SHAFT, PISTION 9509 % T EXRbY 14
106 CAM SHAFT AL wTE 16
107  OIL PUMP FTANRT 17
108  TIMING GEAR & GOVERNAR BAZVT XY & HINF 18
109  WATER PUMP DA —2RT 19
110  INJECTION PUMP & LINES A0 VvRyT -S4V 20
111 NOZZLE, HOLDER IR RILE 21
112 ALTERNATOR MOUNTING FTILER—5 Tk 22
113 ALTERNATOR FANFR—4 23
114  EXHAUST MANIFOLD IFXY—RMR=TF+—ILK 24
115  STARTING MOTOR :MC304J RE—FA T E—H ;MC304J 25
116  STARTING MOTOR :MC364J RE—F AT E—H ;MC364J 26

=

CHASSIS
200  FUEL LINES ,BATTERY TaATILNAHY 1IN TY— 28
201  FUEL TANK 2aTIILEVY 29
202  AIR CLEANER , MUFFLER I7Y)—F+.%I3 30
203  TRANSMISSION GEARS PSRRIV avFY 31
204 TRANSMISSION , SHIFTER FSURZY 3V, VT4 33
205 TRANSMISSION , DRIVE PINION FSUREYL Iy, FSATE=FY 34
206 CLUTCH ASSEMBLY 959FASSY 36
207  DIFFERENTIAL , FRONT AXLE TI2.AVRTFTIRIL 38
208 BRAKE ASSEMBLY ;CURRENT TL—FASSY :[BE & 39
209 BRAKE ASSEMBLY ;NEW TL—FASSY Hif & 40
210  STEERING COLUM & STEP ARTTFVIYT &RTYT 41
211 INSTRUMENT PANEL AV AMLAVRIRRIL 43
212  REAR AXLE, DIFFERNTIAL & HOUSING DXTFORIL, TI&INIDVY 44



= R
CONTENTS

& EBAH R—=S

FIG.NO. SUBJECT PAGE

=

CHASSIS
213  REAR AXLE, WHEEL SHAFT DNT ORIV, RA—IL Tk 46
214  HYD-CYLINDER :STEERING MEIIVE RTTIVY 48
215  PEDALS, HYDROSTATIC TRANSMISSION REJL HST 49
216  ACCELERATOR CONTROL & CHANGE LEVER 74+/LavbA—IL&FIooPLIN— 50
217  CHASSIS & ROPS Fry—Y & REIL—L 52
218  LIFT ARM )IRT7—L 53
219 LIFT CYLINDER IR 5 55
220 BONNET, FENDERS RoRyb, 704 56
221  POWER STEERING & PIPING IND—RTTIVT &EE 58
222  CONTROL VALVE & PIPING avka—LRLT RERE 59
223  CONTROL VALVE ASSY avkaO—JLsNLT ASSY 61
224  OIL FILTER, HYDRAULICS MEISILAE 62
225 H.S.TDRIVE H.S. TRSA47F 63
226  HST ASSEMBLY H.S. T 7vt>JY 65
227 RADIATOR, PLATE FOITB, XTI 67
228  SEAT BRACKET —rEA 68
229  SEAT —t 70
230 ENGINE SUPPORT, PLATE IO HR—k XTI 72
231  ENGINE SUPPORT ToOUHR—k 74
232 BRAKE PEDALS TL—FRS)L 75
233  PARKING BRAKE, RANGE LEVER BEIL—F AVYILN— 76
234  FRONT WHEELS , REAR WHEELS 7avk, YvhR1—IL 78
235 ELECTRONIC PARTS BEM 79
236  NAME PLATE F—LTL—F 81
237 DECALS THh—I 82
238  ATTACHMENT TR& 83
239  SIDE PTO (OPTION) HAFPTO(FFL3V) 84
240 DUAL REMOTE HYD-VALVE (OPTION) YITNLT2L2 (FTay) 85
241  CANOPY (OPTION ) B3 FFav) 86



B X

CONTENTS
& EBAH R—=S
FIG.NO. SUBJECT PAGE
€7
MOWER : FM60DMJ
401  UNIVERSAL JOINT aA=/8—HJL Saqvk 88
402 GEAR BOX FrRyHR 89
403 BEARING HOLDER :CENTER R7YGHRIVE 28— 90
404 BEARING HOLDER :SIDE R7YIGHRIVE (K 91
405 TENSION Foiay 92
406 MOWER DECK, COVER EF7 TV, H/N— 93
407 ROLLER: FRONT & REAR O—S5: 70 k&UY 94
408 FRONT & REAR WHEELS BitR . R 95
409 DISCHARGE COVER FARF—Thi— 96
410  LIFT LINKS YIr)>H 97
411  MARK, CAUTION PLATES <—4.a—3>7L—k 98
HaEsSIEFES]
NUMERICAL PARTS INDEX
ENGINE I Ty 100
CHASSIS S— 104
MOWER 7 113



IO %
(ENGINE)

MC304J==-"-""- N843
MC364J==-"-""- N843L



VWAV

FIG.101 CYLNDER BLOCK

— 37

RHES| #HeES B oM A W S=2E% Qty | Z @i 5% ETS " #
KeyNo | Parts No Part Name 304 | 364 # |Application | Description| Remarks
1 [ 11010 1360 [CYLINDER BLOCK V8 77AYH COMPL | 1 MC304
1 | 11010 1490 [CYLINDER BLOCK YYY4'7" 094 COMPL 1 MC364
3 | 06421 0025 [SEALING CAP alV/ES Sy 1 1
4 | 06420 9055 |SEALING CAP Y=Ur3¥Y7" ;40 4 4
5 | 19846 6010 |PLUG 759 8.4 2 2
6 | 19846 6020 |PLUG 759 ;104 4 4
7 | 19846 6030 |PLUG 759 6.5 4 4
8 | 16529 6260 |[SHAFT.IDLE GEAR TANLE YUY IRCON 1 1
9 | 19851 7222 [BUSHING ;STD 791 :STD 1 1
10 | 04010 6203 |BALL BEARING R =LA TYSY 1 1
11 | 06410 0045 |[EXPANSION PLUG I9ANYYAVT 75 1 i
12 | 04230 9013 [NEEDLE BEARING =FATYIVY 1 1
13 | 03050 0612 |DOWEL PIN JVIEY 2 2
14 | 03050 0616 |DOWEL PIN JVIEY 2 2
15 | 03050 1025 |DOWEL PIN JYIEY 2 2
16 | 03030 9005 |SPRING PIN ATIEY 2 2
17 [ 01211 0820 [STUD BOLT AN b 2 2
18 [ 01211 0635 [STUD BOLT AR b 1 1
19 [ 01211 0660 [STUD BOLT AN b 1 1
20 | 11099 6820 |GASKET N ArYE 1 1
21 [11070 8310 |OIL PAN COMPL A4y COMPL 1 1
22 (01010 9235 [BOLT :M6x13 AN 26 | 26
23 [ 01041 1212 [BOLT :M12x1.25-12L | 1Lk 1 1
24 (02510 0012 [SEAL WASHER =YY 1 1
25 | 19863 6170 |OIL SEAL A=) 1 MC304
25 [05020 9083 [OIL SEAL o= 1 MC364
26 | 11036 7770 [PLATE IR AV 1 MC304
26 | 11036 7840 [PLATE IR AV 1 MC364
27 |[01151 0820 [BOLT :M8x20 AN 10 | 10
28 | 18508 6551 [MOTOR ASSY :STARTI|24—% ASSY 1 MC304
28 [ 18508 6530 [MOTOR ASSY :STARTIIA5—4 ASSY 1 MC364
29 | 19873 6150 [BODY e 1 N843L;~31476
29A | 19848 6770 [CONNECTOR 790y 1 1 N843L;31477~
29B | 34067 2970 |ADAPTOR 7474 1 1 N843L;31477~
30 | 14054 6020 |JOINT, FILTER 2% ELPD 1 1 |




Y8799

FIG.101 CYLNDER BLOCK

o ]
41

42
11

@

15

— 37
|-

e
_‘/
g,@s
29A
33

REES | BRES e ] EEER Qty & [E S S 8 <t " =

KeyNo Parts No Part Name 304 | 364 # |Application |[Description] Remarks
31 | 14051 7020 [FILTER, OIL F4L740L% COMPL | 1 1
32 | 11075 6490 |GUIDE =Y"h'{F COMPL| 1 1
33 [052109113 |[0O-RING oYy 2 2
34 (011310612 |BOLT :M6x12 b 1 1
35 | 19841 6270 [LEVEL GAUGE COMPL|LA' LA =" COMPL | 1 1
36 [ 120116160 |[TAPPET an b 6 6
37 | 12045 6251 [ROD, PUSH 7'9v1nyr COMPL| 6
37 | 12045 6311 [ROD, PUSH 7910+ COMPL 6
38 | 14003 6220 [VALVE ASSY :RELIEF |UJ=7n 117 ASSY 1 1
39 (052109078 |0-RING oy 1 1
40 | 01131 0612 |[SCREW A9 2
41 | 16520 6640 |[COVER hn— 1 MC304
42 | 13099 6130 | GASKET N ATYE 1 MC304
437107031 1040 [BOLT ;M10x40 pAN 2 2 MC304
44 | 02710 0010 [SPRING WASHER ORIV NAY 2 2
45 | 02090 0010 [NUT ;M10 VAN 2 MC304

10



YoF AN
FIG.102 CYLNDER HEAD

16
REES| Ha%sS EEEE EIER Qty & E S S 8 <t " =
KeyNo | Parts No Part Name ALL # |Application |Description| Remarks
1 | 11101 1690 |[HEAD ASSY.CYLINDER[VJUZ AYFASSY 1
2 | 06421 0018 |SEALING CAP alV/ES DY 5
3 | 06421 0030 |SEALING CAP alV/ES DY 2
4 | 06421 0025 [SEALING CAP alV/ES DY 4
5 | 06421 0010 |SEALING CAP =737 2
6 | 12016 6380 |VALVE. INTAKE ATAIN T 3
7 | 12017 6380 [VALVE. EXHAUST IXY-AMVILT 3
8 | 12040 6070 |SEAL.VALVE GUIDE : [WIL7H{NY—=L:IN| 3
9 | 19821 6700 |SPRING YRV 6
10 | 12018 6080 |RETAINER )7-% 6
11 112022 6070 |COTTER 194 19
12 | 12040 6050 [SEAL.VALVE GUIDE : | L7 H AN - 3
13 | 12021 6041 [CAP VALVE Y ZES VA 6
14 | 11013 6400 [VALVE , SEAT NILVTY—b N 3
15 | 11114 7491 |GASKET.CYLINDER  [H"A7YkAYE T13 | 1
15 [ 11114 75017 |GASKET.CYLINDER  [B AFIFAYR -T14 | 1
16 | 11113 6480 [BOLT.CYLINDER AYNFR Wb 11
17 | 11113 6490 [BOLT.CYLINDER AYNFR Wb 3
18 | 19581 6540 |HANGER non 2
19 | 01151 0816 |BOLT ;M8x16 2
20 01211 0655 [STUD BOLT AFINFILF 2
21 | 11013 6435 [VALVE , SEAT NV7Y—bIN/EX] 3

11



AYh—7—-L
FIG.103 ROCKER ARM

RHEES| HRES EEEE EIER Qty & E S S 8 <t B &
KeyNo | Parts No Part Name 304 | 364 = |Application |Description| Remarks
1 | 12003 6930 |[ROCKER ARM ASSY |AYA7—L ASSY 1 1
2 12035 6131 |ROCKER ARM COMPL ;IN |@Yh7—L4 COMPL ;IN 3 3
3 12035 6141 |ROCKER ARM COMPL ;EX|AYH7—L COMPL ;EX 3 3
4 119948 6220 |SCREW 7Y YANRYY2 6 6
5 |02010 9076 [NUT :M7x1 TYb 6 6
6 | 12031 6281 |[SHAFT, ROCKER ARM |09A7—LYY 7k 1 1
7 | 19821 7170 |[SPRING YOV 2 2
8 | 01131 0635 [BOLT :M6x35 A 2 2
9 |01210 9044 |STUD BOLT AN b 3 3
10 | 02310 0010 |[NUT :M10 TYb 3 3
11 | 18524 6060 |PRESSURE UNIT ,OIL [¥/3Y%5F 1 1
12 | 14060 6941 |PIPE.OIL A4 47°COMPL 1 MC304
12 | 14060 7281 |PIPE.OIL A4N'47°COMPL 1 MC364
13 | 14099 6260 |GASKET:M8 hAryhM8 4 4
14 | 19848 6780 |BOLT BANJO AR b 2 2
15 [ 12099 6140 |GASKET A9k 1 1
16 | 05210 9076 |O-RING oy 4 4
17 | 19928 0300 |SHIM :0.5T YL 05T 4 4

12



AYN N —
FIG.104 HEAD COVER

’——11

RHEES| HRES EEEE EIER Qty & E S S 8 <t B &
KeyNo | Parts No Part Name ALL # |Application |Description| Remarks

1 | 11121 7670 |COVER, CYLINDER AN = 9T 1

2 | 11199 6410 |GASKET DATYR AYR AN = | 1

3 | 11066 6210 |STOPPER, OIL FANAMIN 1

4 |11066 6060 |STOPPER, OIL AF=N—=l 1

5 | 01560 0406 |[SCREW A9Y1 6

6 | 14099 6270 |GASKET ,M10 N A9k :M10 3

7 | 02460 0010 [CAP NUT ;M10 97 +9h 3

8 | 19843 6010 |CAP, FILTER 97 1

9 | 05210 0420 |0-RING oy 1

10 | 11056 6080 |BREATHER 7= 1

11 01110 0408 [BOLT ;M4x8 pAN 4

12 | 01131 0660 |BOLT ;M6x60 DA 2

13 | 01131 0640 |BOLT ;M6x40 DA 2

14 | 13599 6951 |GASKET, AIR INTAKE [5"&RFYk :I740749 | 1

15 | 13556 6510 |AIR INTAKE 7474, I740T49 | 1

16 | 01131 0620 |[BOLT ;:M6x20 pAN 2

13



H3999% 70, EAbY
FIG.105 CRANK SHAFT , PISTON

REES| Ha%sS EEEE EIER Qty & E S S 8 <t " =
KeyNo | Parts No Part Name 304 | 364 = |Application |Description]| Remarks

1 [ 11525 6950 | CRANKSHAFT COMPL [9525Y¥7FCOMPL | 1 MC304
1 | 11525 7020 [CRANKSHAFT COMPL |932%%%7FCOMPL 1 MC364
2 | 11527 6270 |GEAR.CRANKSHAFT |95v9%™% 1 1

3 | 03050 9020 [DOWEL PIN J99EY 1 1

4103030 0816 |SPRING PIN A2UUIEY 1 1

5 | 11015 6171 |BEARING HOLDER ASSY (A 7Yuy HIL4" 1 MC304
5 | 11015 6370 |HOLDER ASSY.BEARING |A'7Yu4 hILA 1 MC364
6 | 01010 9406 [BOLT ;M10x55 b 6 6

7 | 03050 0612 [DOWEL PIN J99EY 6 6

8 | 11015 6181 |BEARING HOLDER ASSY |A 71U kI 1 MC304
8 | 11015 6380 |[HOLDER ASSY.BEARING |A'7Yu4 hILA 1 MC364
9 |[11015 6191 |HOLDER ASSY.BEARING A 7Yuy HIL4" 1 MC304
9 | 11015 6390 [HOLDER ASSY.BEARING |A'7Yu4 hIL4 1 MC364
10 | 19851 7232 [METALUPPER:STD. [*4)L.91:STD 3 3

11 [ 19851 7242 [METALLOWER:STD  [A3)L.9%:STD 3 3

12 | 08010 9061 [V-BELT ;A36.5 V A'Lb :A36.5 1 1

13 [ 01010 9667 |[BOLT ;M10x65 b 2 2

14 [ 01070 0865 [BOLT ;M8x65 b 2 MC304
14 | 01070 0860 [BOLT :M8x60 b 2 MC364
15 [ 11510 7970 [RING KIT :PISTON EANAUY KIT 3 3

16 | 11501 7541 [PISTON ASSY ;STD [E°A}Y KIT :STD 3 MC304
16 | 11501 7491 [PISTON ASSY ;STD [E°A}Y KIT :STD 3 MC364
17 | 11532 6220 [PIN.PISTON E'ANEY 3 3

18 | 03650 0028 [SNAP RING Sy 6 6

19 111502 6251 [CONNECTING ROD ASSY [I#5T4Y5 BYF 3 MC304
19 | 11502 6330 [CONNECTING ROD ASSY [324T409 AYM 3 MC364
20 | 19851 7265 |BUSHING 79y 3 3
21 | 11517 6140 |BOLT.CONNECTING ROD |AYN 1 Jbb 6 6
22 102010 9120 [NUT ;M10x1.25 +9b, avayh 6 6
23 | 19851 7650 [METAL, PIN =S.T.D M £V STD 6 6
24 | 11535 7380 |FLYWHEEL 754k4-Jb COMPL | 1 1
25 | 11537 6040 |[GEARRING DR 1 1
26 | 03410 0508 |KEY - 1 1

14



h3099%7h, EARY
FIG.105 CRANK SHAFT , PISTON

HMaES K EIER Qty & E S S 8 <t B &
Parts No Part Name 304 | 364 # |Application |Description| Remarks
01010 9341 [BOLT ;M10x1.5-34L i~ Jbb 6 6
02010 9086 |[NUT :M24x1.5 TYb 1 1
11539 7790 |PULLEY.CRANKSHAFT |952499% 707" 1 1
19926 6200 |WASHER ,THRUST AIANTYY 2 2

15



NINAP]

FIG.106

CAM SHAFT

g
I 3§ T
3 8

AR RN

' | 1 4 8

M @ 1 \ |

7 Ob 2
8 |
9 &
Riti&s| HaR%ES K EIER Qty & E S S B <t B &
KeyNo | Parts No Part Name ALL = |Application |Description| Remarks

1 112002 6350|CAMSHAFT ASSY |ALYY7FASSY 1
2 103410 0508|KEY - 1
3 104015 6304|BALL BEARING N=-LANTVIY 1
4 119921 6230|SPACER AN 3
5 112073 6081|GEAR Yy 3
6 12001 6050|GEAR, CAM NAF ¥COMPL 1
7 112525 6120|SLIDER COMPL 2714 COMPL 1
8 |01131 0612|BOLT ;M6x12 bk 2
9 119956 6652|PLATE 7 L—b 1

16



TAWE Y7
FIG.107 OIL PUMP

REES| Ha%sS EEEE EIER Qty & E S S 8 <t " =
KeyNo | Parts No Part Name ALL # |Application |Description| Remarks

1 | 16502 6400 [GEAR ASSY.IDLE TAFNLE YASSY 1

2 | 19926 6270 [WASHER. THRUST AFARNTYVY 1

3 | 19821 7760 |SPRING YOV 1

4174016 6380 [ROTOR -4 1

5 | 14011 6220 |OIL PUMP COVER AWK V7 hi - 1

6 | 19928 6340 [SHIM KIT YL KIT 1

7 | 19821 6720 |SPRING YOV 1

8 | 19923 6540 |COLLAR h7— 1

9 03680 0010 |[SNAP RING ATV 1

10 | 05210 9076 |O-RING oy 1

11 | 14098 6860 |PIPE TAWN47 1

12 | 14040 6520 |FILTER, SUCTION $5530741 4% 1

13 | 01131 0612 |BOLT ;M6x12 b 4

147116599 6540 |GASKET NATIRIOONT V=R 1

15 | 16516 6600 |PLATE.FRONT 20087 L+ 1

17



MTE YA NT
FIG.108 TIMING GEAR CASE, GOVERNOR

12 A

2

REES| Ha%sS EEEE EIER Qty & E S S 8 <t " =
KeyNo | Parts No Part Name 304 | 364 # |Application |Description| Remarks

1 | 16510 6770 |CASE.GEAR ¥ -ACOMPL 1 1

2 | 16599 6550 |GASKET N ATIME Y- 7 7

3 | 19863 6160 |OIL SEAL A=l 1 1

4 | 03030 0414 [SPRING PIN AU Y 1 1

5 | 12504 6340 [LEVER ASSY.GOVERNAH N FLN—ASSY 1 1

6 | 12540 6080 [LEVER .TENSION TV — 1 1

7 | 39821 0070 |SPRING YRV 1 1

8 | 03680 0008 |[SNAP RING YSWrAV/A 2 2

9 | 02620 0010 |WASHER 79y 1 1

10 | 19821 7500 |SPRING ;MAIN A7 Aa—h 1 1

11 01131 0680 |[BOLT ;:M6x80 FA 2 2

12 | 03680 0004 |SNAP RING S rAV/A 1 1

13 | 19821 7220 |SPRING ;MAIN A2 MY 1 1

14 |12515 6170 |ARM COMPL 7-LCOMPL 1 1

15 05210 9110 |O-RING oYy’ 1 1

16 | 01131 0660 |[BOLT ;:M6x60 w IR N AT YE 3 3

17 | 12541 6090 |LEVER ,GOVERNOR  [#'n'FLin'— 1 1

18 | 01131 0630 |BOLT ;M6x30 AN 1 1

19 | 01131 0645 |BOLT ;M6x45 AN 7 7

20 |[02310 0006 [NUT ;M6 TYb 3 3

21 12511 6141 |[SHAFT.GOVERNOR  |Y¥7F 1 1

22 |[05210 9108 [0-RING oYy 2 2

23 | 03680 0005 [SNAP RING S rUV/A 1 1

24 | 12597 6100 [STAY ATA 1 1

25 [01131 0614 |BOLT :M6x14 Ik 2 2

26 01010 9695 [BOLT :M6x30 pA 1 1

27 | 05230 0600 [O-RING oYy 1 1

28 | 39843 0630 |PLUG 757 AN 1 MC304
29 |[05210 0280 [0-RING oy 1 MC304
30 | 13104 6430 |ANGLEICH SET ASSY 7Y% 74ttYk ASSY| 1 MC304
30 | 13104 6390 |[ANGLEICH SET ASSY |795 7{EEYF ASSY 1 MC364
31 | 19846 6990 [PLUG 759 7N - 1 1 | *1 |N843: 149566~ / N843L :41768~

18



Y YA
FIG.109 WATER PUMP

15

16

REES| Ha%sS EEEE EIER Qty & E S S 8 <t " =
KeyNo | Parts No Part Name ALL # |Application |Description| Remarks
1 [ 14501 7790 [PUMP ASSY.WATER  [)#4-%i v7 ASSY 1
2 | 01530 0614 |[SCREW A1 3
3 | 14514 6320 |SET PLATE LI AV 1
4 |14599 6681 |GASKET NArYNEINTL-F | 1
5 | 06450 0030 |PLUG 757 1
6 | 01131 0635 [BOLT :M6x35 pA 4
7 | 02310 0006 |NUT ;M6 VAN 1
8 | 14533 7030 |PULLEY, FAN I77=— 1
9 | 14538 7000 [HOLDER, FAN I7UiEkNE 50 1
10 | 14538 6910 [HOLDER, FAN I7UEE 110 1
11 [ 14530 6510 |FAN ,COOLING 9=-19577Y 1
12 | 01131 0675 |BOLT ;M 6x75 AN 4
13 | 14599 6670 |GASKET n AL W/P 1 N843;~ 143184 / N843L;~ 37060
13 | 14599 6990 |GASKET hAFIh W/P 1 N843;1463185~ / N843L;37061~
14 | 01080 0820 |BOLT ;M8x20 Ik 2
15 [ 06710 0022 [HOSE BAND h—AN IF 2
16 | 14553 6051 |HOSE Hi-2 2
17 | 14522 6450 |COVER, THRMOSTAT [#—ER4YMIN— 1
18 | 14599 6051 |GASKET NATIS H—hn— | 1
19 | 14520 6220 |THERMOSTAT COMPL [#—EA4YF COMPL | 1
20 | 14521 6730 |CASE. THERMOSTAT |F-EX59Fr-X 1
21 | 14599 6710 |GASKET DATYN H—%-2 | 1
22 | 38572 0360 [SWITCH :THERMO AMYF Y% 1
23 | 38572 0011 [SENSOR Y- F-Ti-4 1
24 | 02310 0006 [NUT ;M6 TYb 2
25 [ 19911 6370 |[CLAMP 9707 1
26 [01131 0645 |[BOLT :M6x45 AN 2
27 [01151 0820 [BOLT :M8x20 AN 1
28 | 06450 0030 [PLUG 75 1

19



107 I99A0K V7, 74V

FIG.110 INJECTION PUMP, LINES

S
6
30 ""'?’\
25—
30—
27 —%
28—7
A
RHEES| HRES K ELEE Qty & E S S B <t B &
KeyNo | Parts No Part Name 304 | 364 # |Application |Description| Remarks
1 [13101 7811|PUMP A0y I)vAVR VT A 1 1
2 |13142 6310|SHIM SET Y LEYh N4 1 1
3 102310 0008|NUT ;M8 Wi 2 2
4 101080 0820(BOLT ;M8x20 b 2 2
5 113140 6360/INJECTOR ASSY JANTINRIE 3 3
6 [13160 6960|PIPE.RETURN 9= 47 1 1
7 113150 7601|PIPE.INJECTION 19¥° 1553y 47°CO 1 MC304
7 113150 1030|PIPE.INJECTION 19¥° 1553y 47°CO 1 MC364
8 13150 7611|PIPE.INJECTION 19¥° 1553y 47°CO 1 MC304
8 |13150 1040({PIPE.INJECTION 19Y° 1553y 17°CO 1 MC364
9 113150 7621|PIPE.INJECTION 1vY° 1553y 47°CO 1 MC304
9 |13150 1050|PIPE.INJECTION 19¥° 1553y 47°CO 1 MC364
10 19910 6021|CLAMP )77 COMPL 4 4
11 101011 0625(BOLT ;M6x25 wbh 2 2
12 102310 0006 |NUT :M6 T 2 2
13 118536 6190|PLUG.GLOW ) a=7779 3 3
14 118537 6140/ CONNECTOR:GLOW |3%44:9 10— 1 1
15 102710 0004|SPRING WASHER YYRVYRID VA 1 1
16 102010 0004|NUT ;M4 T 1 1
17 113142 6200|GASKET NATIE R 3 3
18 118520 6085|SOLENOID VIZEL 1 1
19 102510 0016{SEAL WASHER =79 Y 1 1
20 |[13124 6010|FITTING 74 1 1
21 |[13129 6255|GASKET N RFIk 2 2
22 (13124 6170|BOLT wbh 1 1
23 [18560 61/0|HARNESS.WIRE 4V —N—2A 1 1
24 13099 6130|GASKET NRTIk 1
25 (16520 6640|COVER hn— 1
26 (01131 0612|SCREW A9Y1 2
27 (19848 7920|CONNECTOR 494 1 1
28 14099 6350|WASHER UMMNAY 1 1
29 |06820 4090|FUEL HOSE 7AI)Vik—A 1 MC304
29 |06820 4112|FUEL HOSE 7AI)Vik—A 1 MC364
30 |[06720 0078|HOSE CLIP "=R9097 2 2

20



IR & wILG
FIG.111 NOZZLE, HOLDER

1 /
waoes
tAg 4
5 —5
6
7
8
RHEES| HRES EEEE EIER Qty & E S S 8 <t B &
KeyNo | Parts No Part Name ALL = |Application |Description]| Remarks
1 13140 6360 [NOZZLE & HOLDER ASSY|[/R L7UN#ILE ASSY | 3
1A | 13144 6006 [NUT Tk 3
2 | 13142 6230 |GASKET hArYb 3
3 | 13143 7360 |[SHIM KIT v L KIT 1
4 | 13144 6074 |SPRING A7)y 3
5 113144 6075 |[SPRING SHEET YLV 3
6 | 13144 6076 |[SPACER AN—Y 3
7 113141 6170 [INOZZLE ASSY JA' L ASSY 3
8 | 13144 6077 [NUT VAN 3
9 * BODY SUB ASSY 74 #7° ASSY 3

21



FI54=3 39Uk
FIG.112 ALTERNATOR MOUNTING

RHEES| HRES EEEE EIER Qty & E S S 8 <t " =
KeyNo | Parts No Part Name ALL # |Application |Description| Remarks

1 | 18504 6320 [ALTERNATOR ASSY [£)L3%—3ASSY 1

2 | 18572 7000 |PLATE, ADJUSTING |7 YATYo 7 L—b 1

3 | 01151 0820 [BOLT :M8x20 b 1

4 02610 9017 |WASHER 79y 1

5 | 18597 6900 |SUPPORT ik '—p 1

6 |01151 0816 |[BOLT :M8x16 pAN 3

7 | 01031 1035 [BOLT ;M10x35 b 2

8 | 02090 0010 |NUT ;M8 Tk 2

9 |08010 9061 |[V-BELT :A36.5 VA LR 1

10 | 01151 0825 |BOLT ;M8x25 b 1

11 [02710 0010 |SPRING WASHER A2 T9A 2

22



FIG.113 ALTERNATOR

TIazr—4

REES| Ha%sS EEEE EIER Qty g I B 8 <t " =
KeyNo [ Parts No Part Name ALL # |Application|Description| Remarks
1 | 18504 6320 | ALTERNATOR ASSY [£)L3%—% ASSY 1
2 | 18544 6269 [NUT T9b 1
3 | 18543 6180 |[FAN 7 1
4 | 18544 6270 |SCREW A9 1
5 * BRACKET, FRONT 7749k ASSY XTI | 1
6 | 18544 6271 | SCREW Ahl1 1
7 | 18544 6272 |BEARING NTIVY 1
8 * ROTOR ASSY n—4 ASSY 1
9 | 18544 6274 |BEARING NTIVY 1
10 * STATER AT—4 1
11 * BRACKET, FRONT 75798 ASSY Y |1
12 | 18544 6278 |TERNMINAL SET 5—3F) SET 1
13 | 18544 6277 |REGULATOR ASSY  [L¥'1L—% ASSY 1
14 | 18541 6480 |BRUSH 7°5% COMPL 1
15 | 18544 6276 |RECTIFIER ASSY L9F771% ASSY 1

23



IXY —-AMNZ7H-IN
FIG.114 EXHAUST MANIFOLD

Riti&s| HaR%ES K ELEE Qty & E S S B <t 5 &
KeyNo | Parts No Part Name ALL # |Application |Description| Remarks

1 13561 6400 [MANIFOLD, EXHAUST [I%Y —AMIZHI—F 1

2 13599 6590 |[GASKET B A9k EXTZRILN| 1

3 | 01211 0625 |STUD BOLT AGYRK b 2

4 01131 0625 |BOLT ;M6x25 /A 4

5 02310 0006 |NUT ;M6 TYh 2

6 31499 0013 |GASKET n ATk 1

24



A3—T4V9 E—4— ;MC304
FIG.115 STARTING MOTOR

REES| Ha%sS EEEE EIER Qty & E S S 8 <t " =
KeyNo Parts No Part Name 304 # |Application |[Description] Remarks
1 ] 18508 6551 [MOTOR ASSY, STARTING|2%—% ASSY 1
2 | 18584 6468 |[SCREW SET SET 1
3 *  |BRACKET ASSY, FRONT |7"77YFASSY, 7000 1
4 | 18584 6615 [LEVER SET YN - 1
5 | 18581 6340 |SWITCH ASSY A{YFASSY 1
6 | 18584 6616 |BALL w =l 1
7 | 18584 6617 [PACKINE NYEY 1
8 | 18584 6684 |ARMATURE 7-3F17 1
9 | 18584 6621 |HEXAGON HEAD SET (AYAs#H LhEYE 1
10 | 18586 6391 [SHAFT ASSY, Y¥7MASSY, 479F 1
11 [ 18584 6614 [STOPPER SET AR —EYF 1
12 * |OVER RUNNING T=N=30=05979 | 1
13 x  |GEAR ASSY £ YASSY 1
14 *  |WASHER UMY 1
15 *  |SHAFT ASSY, GEAR |V¥7FASSY, +'¥ 1
16 *  |GEAR ASSY T YASSY 3
17 *  |YOKE ASSY 3-9ASSY 1
18 | 18541 6490 [BRUSH ASSY 7°9%1 ASSY 1
19 | 18541 6500 |[BRUSH HOLDER ASSY|7"YYaklL4" ASSY 1
20 *  |SPRING SET YYRV/RPI 1
21 | 18584 6620 |BRACKET ASSY, 7 79FASSY, )Y 1

25



1

A9—T4V9 45— :MC364
FIG.116 STARTING MOTOR

REES| Ha%sS EEEE EIER Qty & E S S 8 <t " =
KeyNo Parts No Part Name 364 # |Application |[Description] Remarks
1 | 18508 6530 [MOTOR ASSY, STARTING[R4—% ASSY 1
2 | 18584 6570 |[STARTER KIT A3—4 KIT 1
3 | 18584 6571 |ARMATURE ASSY 7—3F17 ASSY 1
4 | 18584 6549 |BALL BEARING R =IATYYY 1
5 | 18584 6583 |[BALL BEARING R =LA TYSY 1
6 | 18586 6370 |CLUTCH SUB ASSY  |579F47" ASSY i
7 | 18584 6572 |[HOUSING ASSY N U ASSY 1
8 | 18584 6576 |PINION ety 1
9 18581 6360 |[SWITCH ASSY, MAGNETIQYY #FYIAA{YFASSY] 1
10 | 18584 6286 |STEEL BALL AF=il =l 1
11 [ 18584 6560 |SPRING A2 1
12 | 18584 6551 |RETAINER 7= 1
13 | 18584 6371 |ROLLER o-3 5
14 | 18584 6552 |PIPION ety 1
15 | 18584 6573 |[HOLDER ASSY HIL4" ASSY 1
16 | 18584 6579 |SPRING A2 1)YY 4
17 | 18584 6574 |FRAME I 1
18 | 18584 6581 |BOLT A 2
19 | 18584 6582 |SCREW A9 2
20 | 18584 6378 [NUT TYb 1
21 | 18584 6580 [SCREW Ahl)1 2
22 | 18584 6563 [NUT VAN 1
23 | 18584 6562 |BUSHING 7900y 1
24 | 18584 6561 |O-RING oy 2

26



R
(CHASSIS)

MC304J==-"-""- N843
MC364J==-"""- N843L



21T By, NYTY
FIG200 FUEL LINES , BATTERY

RHEES| HRES EEEE EIER Qty & E S S 8 <t B &
KeyNo | Parts No Part Name ALL = |Application |Description]| Remarks
1 | 38951 0740 |BATTERY, WET N7V :75D26R 1
2 | 38910 1952 [BATTERY STAND NYTYRIVN 1
3 | 01151 0825 [BOLT :M8x25 DA 4
4 |38941 0310 |BATTERY COVER NYTYAN - 1
5 | 38932 0231 [BATTERY ROD NYTYRYN 2
6 | 02150 0006 |[NUT ;M6 FIk 2
7 | 36077 1060 |FUEL PIPE 71TNAT 1
8 | 39875 0310 |[HOSE BAND H—AN YN 6
9 | 06720 0078 |HOSE CLIP H=2997° 1
10 | 36070 0231 |[FUEL FILTER ASSY  [71IL740% ASSY | 1
11 [ 13164 6010 |RUBBER CAP ESA W) 1
12 | 01151 0840 |BOLT ;M8x40 A 1
13 | 36080 0040 [FUEL PUMP 71TV VT 1
14 | 02240 0006 |U NUT :M6 Uty 2
15 | 36077 1080 |FUEL PIPE 7ATVNAT 1
16 | 36077 1070 |FUEL PIPE 71147 1
17 | 39875 0150 |BAND Nub 1
18 | 05210 9130 |O-RING oy 1
19 | 36072 0130 |FILTER ELEMENT FANAIVAVG 1
20 |[05210 9131 |[O-RING oYy 1
21 [36071 0060 [FILTER CUP 744097 1
22 | 36074 0123 [NUT ;FILTER TYb 7404 1
23 | 38589 1118 [TUBE v —-+a1-7 1
24 38589 1118 [TUBE v -+a1-7 1
25 | 39911 3630 |[CLAMP 9797 1

28



71I)LA0Y
FIG201 FUEL TANK

RHEES| HRES EEEE EIER Qty & E S S 8 <t B &
KeyNo | Parts No Part Name ALL = |Application |Description]| Remarks
1 36010 2110 |[TANK, FUEL 499711 1
2 36050 1350 [HOLDER ;TANK EVYINIDL W 1 *1
3 39811 5530 |RUBBER Ih 2
4 39811 0110 |RUBBER Ih 1 *1
5 36020 0670 [ TANK BAND VULV 2
6 02230 0008 |[U-NUT ;M8 urvyk 2
7 02310 0008 [NUT :M8 TYb 2
8 01151 1025 [BOLT ;:M10x25 bk 4
9 39811 3570 |RUBBER Ih 1
10 36030 0080 |FILLER CAP 7473497 1
11 13034 0110 |FILTER , FUEL pZIEESIN 1
12 06720 0078 [HOSE CLIP H=R9Y97° 2
13 06820 9075 [HOSE =NV A 1
14 39813 0310 [SPONGE ARV 1
15 38528 0212 |FUEL GAUGE J1INT - 1
16 38589 1051 |GASKET N ATYE 1
17 01514 0512 |[SCREW A2 5
2 | 36050 1351 |[HOLDER :TANK EVINVEER 1 Al*2
4 [k ¥wkx [RUBBER EWA 0 *2 (RE)
*1 MC304JI : 20126 - MC364J : Tﬁﬁﬁ@ﬂ

29



179+, 977
FIG202 AIR CLEANER , MUFFER

REES| Ha%sS EEEE EIER Qty & E S S 8 <t " =
KeyNo | Parts No Part Name 304 | 364 = |Application |Description| Remarks

1 | 31460 2130 |[HOLDER ITH) 94z 1 MC304
1 | 31460 1701 |HOLDER ITH)—-F4HI 1 MC364
2 | 01151 0816 [BOLT :M8x16 AN 3 3

3 | 31450 0860 |AIR CLEANER ASSY |I74)—F ASSY 1 1

4 | 31454 1250 |AIR CLEANER HOSE [174Y—F#—2 ;IN 1 1

5 | 06710 0062 |[HOSE BAND h—AN IF 2 2

6 | 31454 1890 |AIR CLEANER HOSE |I74)—F#—2 ;0UT| 1 MC304
6 | 31454 1680 |AIR CLEANER HOSE |I7%')—F#—2Z ;0UT 1 MC364
7 | 398119972 |[RUBBER TLITH)-THYI 1 1

8 | 31410 2650 [MUFFER ASSY v77 ASSY 1 1

9 [ 31499 0013 |[GASKET A9k 1 i

10 | 01010 9337 |BOLT ;M8x20 AN 4 4

11 [ 02710 0008 [SPRING WASHER ORIV NAY 4 4

12 | 01181 0816 |BOLT ;M8x16 AN 2 2

13 | 31410 2660 |EXHAUST PIPE T=IN47’ 1 MC304
137 31470 2670 |EXHAUST PIPE T4 1 MC364
14 | 01010 9206 |BOLT ;M6x12 AN 2 2

15 | 31414 1320 |COVER :PIPE = N7 1 1

16 | 02090 0010 |NUT ;M10 VAN 2 2

17 | 39875 0260 |HOSE BAND H—ANUF 1 1

187 [ 3144370691 |[STAY N)7A74 1 i

19 | 31443 0670 |STAY AT4 377 1 1
20 |[01031 1040 [BOLT :M10x40 AN 2 2
21 | 31453 1176 |[FILTER COMP 74)L4—COMP 1 1
22 | 31453 1177 [2ND FILTER COMP whUL 74IN4— 1 1
23 [ 35075 5850 [COVER :FLYWHEEL | — :974%4—Ib 1 i *7
24 | 39875 0440 [HOSE BAND F—ANUE 1 1
25 [01151 0816 |[BOLT :M8x16 AN 2 2
26 | 39911 1040 [CLAMP 9797 1
23 [ 35075 6340 [COVER :FLYWHEEL | — :974%K4—IV 1 i %9

*1 MC304J : 20011 — 20047 MC364J : 20011 — 20059

*2 MG304J : 20048 - MC364J : 20060 -

30



VY VEVIRE b ¢
FIG.203 TRANSMISSION , GEARS

BRHES HMamES EEREE e EER & |E IS S A 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 32211 9080 |[MISSION CASE I9VAVT-A hiv— 1

2 | 03050 0820 |[DOWEL PIN JVIEY 2

3 | 01211 1035 |[STUD BOLT AN b 2
4 |01211 1050 [STUD BOLT AR b 2

5 | 03050 1025 |[DOWEL PIN JYIEY 1

6 | 01151 1030 [BOLT ;M10x30 pA 10

7 |01114 0610 [BOLT :M6x10 AN 2

8 | 39956 8660 |PLATE 7°L—F 1

9 |02100 0010 [NUT :M10x1.25 VAN 4
10 | 39840 0550 |OIL GAUGE TN = 1
11 132252 1310 [MAIN SHAFT MUvxTb 1
12 | 04010 6006 |BALL BEARING R =ATYYY 1
13 | 04010 6207 |BALL BEARING R =IATYYY 1
14 | 03650 0072 |SNAP RING o rAV/A 1
15 | 32253 1610 |COUNTER SHAFT VL VAPl) 1
16 | 32236 1300 |SLIDE GEAR B A1 ¥ ¥ B 1
17 | 04010 6204 |BALL BEARING R =IATYYY 1
18 | 04010 9054 |BALL BEARING R =IATYYY 1
19 | 03650 0052 |SNAP RING o rAV/A 1
20 | 32232 5740 |FIXING GEAR A IT{3' YA 1
21 [03610 0025 [SNAP RING SOFOVY 1
22 | 32072 0290 [COUPLING WAV 1
23 | 04010 6207 |[BALL BEARING R =ATYYY 1
24 | 04010 6206 |BALL BEARING R =IATYYY 1
25 | 39856 6480 INEEDLE BEARING —=FAATYSY 1
26 | 39856 6470 |[THRUST BEARING AIAMNTIY 1
27 | 32253 1630 [COUNTER SHAFT VAW 1
28 [ 052100110 [O-RING oy 1
29 | 39923 5520 [COLLAR h— 1
30 | 32237 1980 |COUNTER GEAR A nUaE N A 1
31 | 04010 6004 |BALL BEARING h =N T 2
32 | 03650 0042 [SNAP RING AHYTVUY 1
33 [ 02090 0014 [NUT :M14 VAN 1
34 | 02710 0010 [SPRING WASHER YRV NAY 4
35 |[32008 0101 [CLUTCH ASSY 779F ASSY 1

31



VY VEVIRE b ¢
FIG.203 TRANSMISSION , GEARS

AR 44
- "
/n ‘{"]J]: & 18 "15
l_‘l“}é"-\h,‘ “:;A\‘(é 19 I
:'t\ - 7-',/"“- e o 21 ﬂ
R I \EB\
RaF
BRHES HMamES EEREE e EER & |E IS S A 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
36 | 39926 1500 [THRUST WASHER AFAFTIVY 1 *1
37 | 32251 3460 |DRIVE SHAFT N347° % 7b 1 *1
38 [ 39851 1930 [BUSHING 7ya 1
39 |[05020 2220 [OIL SEAL % 1
40 | 32221 3450 |COVER —2hn - 1
411732491 0090 [MAGNET VRV 2
42 | 34061 5881 | ADAPTER 7874 F19219 1
43 | 34069 2490 |OIL HOSE FANK—A 1
44 | 36010 2061 [OIL TANK el %V 1 *3
45 | 01080 0616 |BOLT ;:M6x16 Ik 1
46 | 02130 0006 |[NUT :M6 FIk 1
47 | 02710 0014 [SPRING WASHER ORIV NAY 1
48 | 39875 6280 |HOSE BAND H—AN YN 2 *3
*3 MC304J : 20149- MC364J : AN H
36 | 39926 1320 [THRUST WASHER A7ANIIYY 1 *2 36,374 CH I
37 | 32251 4660 |[DRIVE SHAFT F347° % 7h 1 %*2

*1 MG304J : 20011 - 20057 MGC364dJ : 20011 - 20069
*2 MC304J : 20058 — MC364J : 20070 -

32



VY SVVEVIRE
FIG.204 TRANSMISSION , SHIFTER

BRHES HMamES EEREE e EER & |E IS S A 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 32431 2960 |SHIFTER ROD 7509k 1
2 | 32441 2390 [SHIFTER FORK Y78774-9 1
3 | 03680 0010 [SNAP RING YSWrAV/A 2
4 05210 0100 |O-RING o-1uy 1
5 | 39821 0280 |SPRING A2y 1
6 | 04810 0010 [STEEL BALL AF=lik =l 1
7 | 32420 2700 [SHIFT ARM YINT =L 1
8 | 39956 4790 |PLATE A 1
9 |o01151 0812 [BOLT :M8x12 b 1
10 | 32441 2290 |SHIFTER FORK 7487749 1
11139961 2150 |PIN EY 2
12 | 01070 0625 |BOLT :M6x25 A 2
13 | 32021 0370 |SHAFT :4WD Y¥7b :4WD 1
14 | 05020 3115 |OIL SEAL % 2
15 | 32410 6720 |CHANGE LEVER :RANQFIVY L — 79 Y4 1
16 | 03030 0632 |SPRING PIN ATIEY 1
17 | 32410 6610 |CHANGE LEVER :4WD [FIYY'Lin'— :4WD 1
18 | 03030 0632 [SPRING PIN AU Y 1
19 | 32410 6620 |CHANGE LEVER :4WD [FIVY'Lin'— :4WD 1
20 | 39851 1310 [BUSHING 791 2
21 [03610 0015 |[SNAP RING ATI71Yh 1
22 | 39821 4450 [SPRING YRV 1
23 | 03030 0850 |SPRING PIN AU Y 1

33



FVAIYYAY MNIMTEZFY
FIG.205 TRANSMISSION , DRIVE PINION

41

34

«“ﬂ 30
29
,ﬁ)\ 31
a«{ 30
/Q, 29
30 28
A
’@\ 15
»@ 14
V12
13
BRHES HMamES EEREE e EER & |E IS S A 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 32211 9060 |[MISSION CASE IVAVT-A 1
2 | 03050 0820 |[DOWEL PIN JVIEY 2
3 | 03050 1032 [DOWEL PIN JVIEY 4
4 01211 1025 [STUD BOLT AN b 2
5 | 06460 0016 |PLUG YNYE779 M16 1
6 | 02510 0016 |SEAL WASHER =9y 1
7 | 32214 0270 |PLUG Y= - 1
8 | 01211 1040 |[STUD BOLT AR b 2
9 |32012 0500 |PLATE A 1
10 | 01151 1025 |BOLT ;M10x25 Ik 2
11 [32205 1500 |DRIVE PINION ASSY™ [F 747t =4V ASSY| 1
12 | 32232 5750 |FIXING GEAR A 1713 YA 1
13 | 04253 2206 |TAPER ROLLAR BEARI|F—n'B—3A 74" 2
14 | 02610 0024 |WASHER 79y 1
15 | 02010 9079 |NUT :M24x1.5 TYh 1
16 | 198280630 |SHIM :0.1T L 0T 1
17 | 19928 0640 |SHIM :0.2T Yl 02T 1
18 | 19928 0650 |SHIM :0.5T YA 05T 1
19 | 32026 0200 |CLUTCH FORK 979F74-9 1
20 | 32020 1200 [CLUTCH SHAFT 979F% 7k PTO 1
21 [01070 0625 |[BOLT :M6x25 pAN 2
22 [ 05020 3115 |[OIL SEAL 5% 1
23 | 32251 4580 |DRIVE SHAFT F347° % 7b 1
24 | 03610 0025 [SNAP RING YSWrAV/A 1
25 | 32232 5760 |FIXING GEAR A IT{3' YA 1
26 | 04010 6304 |BALL BEARING w =N T 2
27 | 32232 7130 |FIXING GEAR A I74% YA PTO 1
28 | 32232 7150 |FIXING GEAR A I74% YA PTO 1
29 |[32253 1621 [COUNTER SHAFT VAW 2
30 |[04010 6204 |BALL BEARING R =LA TYY 4
31 [ 03650 0047 [SNAP RING ATY71Yh 2
32 | 32232 7140 |FIXING GEAR A 1713 YA 1
33 [ 32259 0820 [PTO SHAFT PTOYY7h 1 *1
34 | 39856 6470 [THRUST BEARING AFAMTYLY 1
35 | 03650 0052 [SNAP RING SV 1

34



FVAIYYAY MNIMTEZFY
FIG.205 TRANSMISSION , DRIVE PINION

41

34

>

»‘{ 30
29
’Q\ 31
/q 30
\ 29
30 28
’@\ 15
Q 14
V12
13
RHES HMamES K ELER & |E IS S A 8 <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks
36 04010 6205 [BALL BEARING ~=IATIYY 1
37 05020 1325 |OIL SEAL A= 1 *1
38 32214 1990 |SEAL COVER Y= — 1 *1
39 05230 0600 [O—-RING o-Iuy 1
40 01151 0820 [BOLT ;:M8x20 bk 2
41 32004 0924 |CLUTCH ASSY :PTO |97YF ASSY :PTO 1
42 19928 0580 |SHIM ;0.2T Y14 02T 1
42 19928 0590 |SHIM ;0.5T YL 05T 1
43 39811 5500 |RUBBER :CAP Ain'—:PTO 1
33 32259 1110 |[PTO SHAFT PTOYY 7} 1 %2
37 05020 9131 |OIL SEAL A= 1 %2
38 32214 1991 |SEAL COVER Y= — 1 %2
45 51138 0070 [SLEEVE A=7 1 %2
46 39921 1670 |[SPACER AN =Y 1 %2
*1 MC304J : 20011 - 20057 MC364J : 20011 — 20069

*2 MC304J : 20058 - MC364J : 20070 -

35



25JFASSY ;PTO
FIG.206 CLUTCH ASSY ;PTO

BRHES HMamES EEREE e EER & |E IS S A 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1| 32004 0924 [CLUTCH ASSY ;PTO [959FASSY ;PTO 1
2 * CASE CLUTCH =2 979F 1
3 * SNAP RING YSWrAIV/A 1
4 | 32069 0106 |BACK PLATE AWIPAZ 1
5 | 32069 0130 [DISC PLATE T ARG L=h 4
6 | 32069 0108 |[SEPARATE PLATE ASStnT—471—F 4
7 * |PRESSURE PLATE 7799%7° -+ 1
8 *x  |BACK PLATE NYH7 L= 1
9 | 32069 0154 |PRESSURE PLATE 7799%7° -+ 1
10 | 32069 0149 |BRAKE DISC 7L=%T4RY 1
11 * SNAP RINNG ATI7h 1
12 * CLUTCH SPRING 979FART VYT 6
13 * CLUTCH LIFTER 979F75— 1
14 * HOLDER BEARING RENTYSY 1
15 | 39856 0730 [THR. BALL BEARING [RFAME—IATYYY | 1
16 * BOLT pTAN 6
17 | 03610 0030 |SNAP RINNG ATV 1
18 | 32069 0111 |WASHER SPRING VA ORIV 1
19 | 32069 0112 |BRAKE SPRING A=Y YRIVE 1
20 * SNAP RINNG Syl 1
21 [ 32069 0156 |[COLLAR n— 6

36



T7'7. 78079 AN
FIG.207 DIFFERENTIAL . FRONT AXLE

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 32611 0593 |DIFF HOUSING Ty 1
2 | 32614 0030 |DIFF GEAR TIEY 2
3 | 39926 1250 [THRUST WASHER AFANTYVY 2
4 | 32616 0030 |DIFF PINION Tty 4
5 |39926 0130 [THRUST WASHER AFANTYV Y 4
6 | 32613 0472 |PINION SHAFT E=FovvIh 1
7 | 32613 0343 |PINION SHAFT (gt V2 ] 2
8 |32617 0060 [JOINT [ty V2 ] Su 4 1
9 | 03050 0625 |[DOWEL PIN JYIEY 3
10 | 04010 6010 |BALL BEARING R =LA Ty 2
11 [ 32622 0420 [BEARING CARRIER:LH [T 797 ;LH 1 D *1
12 | 32622 0430 |BEARING CARRIER :RH |T'79% :RH 1 D | *1
13 * |BRAKE ASSY :LH 7°L—% ASSY L 1 D | *1
14 * |BRAKE ASSY :RH 7°L—% ASSY R 1 D | *1
15 | 32826 0170 | ANCHOR PIN TUh—ty 2 D | *1
16 [ 02101 0010 [NUT ;M10x1.25 FIk 4
17 | 02710 0010 [SPRING WASHER ORIV NAY 4
18 | 01151 1040 |BOLT ;M10x40 AN 12
19 | 32631 2840 |WHEEL SHAFT M=k 2
20 | 04010 6208 |BALL BEARING R =LA TYSY 2 D | *1
21 [ 03610 0040 [SNAP RING ATITUh 2
22 | 04010 6008 |BALL BEARING R =IATYYY 2
23 | 05060 9047 |[OIL SEAL F4LY—)L ;QLNY45 | 2
24 32661 0181 [DIFF LOCK CLUTCH |778944939F 1
25 | 32657 0400 [DIFF LOCK FORK T OY974=9 1
26 | 03030 0628 [SPRING PIN ATIEY 1
27 | 052100110 [O-RING oy 1
28 | 49821 1470 [SPRING YoV 1
29 | 32653 0330 [DIFF SHAFT FIR955% 7k 1
30 | 19928 0750 [SHIM :0.1T Yl 01T 1
31 [ 19928 0760 |SHIM :0.2T Y1 0.2T 1
32 | 19928 0770 [SHIM :0.5T Yl 05T 1
33 | 326550210 [DIFFLOCK LEVER TR0 - 1
34 (01080 0816 |[BOLT :M8x16 AN 2
35 [01151 1030 [BOLT :M10x30 Ik 8

37



5
A
Py
3 2?@_&{3

o
f35

T7'7. 78079 AN

FIG.207 DIFFERENTIAL , FRONT AXLE

39

*1 MG304J : 20011 — 20042 MC364d : 20011 - 20054
*2 MC304J : 20043 — MC364J : 20055 -

1 a5 ‘\Q 12
(a 28 36
13 “\‘- ] { AN 1 ,,26 5 38 t/./‘ﬂ.'\
/ 30 Al 20 S, 5w
) 31 ) p / /‘
- 20 32 7 . ~ 29
& | 39 24 21 Y
. - ’ 15
.. 3
AN N D30\ %
s )
| B AW 19
\_ \g‘_ -
19 oy ES
> % §
23 o L N
S S
22 L
RHEES| HRES K EIER & E S S 8 <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks
36 | 32836 0440 [BRACKET :BRAKE SPRIN(7' 54V, 7L—%277)v] 2
37 01151 1220 |[BOLT ;:M12x20 bk 4
38 39821 4590 [SPRING YRV 2 *1
39 39931 0330 [LOCK WASHER [Y979% 4
11 32622 0530 |BEARING CARRIER T79% LH 1 D | *2
12 32622 0540 |BEARING CARRIER 7797 ;RH 1 D | %2
13 * BRAKE ASSY ;LH 7b—% ASSY L 1 D | %2
14 * BRAKE ASSY ;RH 7LU—% ASSY R 1 D | %2
15 32826 0190 | ANCHOR PIN Tuh-ty 2 D | %2
20 04010 6008 [BALL BEARING ~ =LA TG 2 D | *2
38 39821 4540 [SPRING YRV 2 %2

38



7'L—% ASSY :|IBER &
FIG.208 BRAKE ASSEMBLY :CURRENT

3
2
/ 3
§ 4 /
2
v/
Q/Z
5
REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 [32634 4970|WHEEL SHAFT CASHMH™ —ILv47hT—A 2 D
2 | 32811 0220 |BRAKE LINING VY TARITL—-| 4 D
3 32856 0190 |DISC ;:BRAKE AT4 7% 4 D
4 32856 0410 [DISC ;BRAKE R.H 72VYo%7°b—b :RH 1 D
4 32856 0400 |DISC ;BRAKE L.H 7VYo%7°b—b LH 1 D
5 32830 0580 |BRAKE CAM :RH 7 L—%1L :RH 1 D
5 32830 0570 |BRAKE CAM :L.H 7'L—%hh LH 1 D
6 04810 9004 |STEEL BALL AF=IE = 8 D
7 05210 0210 |[O—-RING oWy 2 D
8 03610 0025 [SNAP RING YSwrivyi 2 D
9 39821 3340 [SPRING A7V 2 D
10 32849 0045 [PLATE AV 2 D
11 01114 0612 [BOLT ;:M6x12 bk 4 D
RNRME
MC304J : 20011 — 20042 MC364J : 20011 — 20054

39



7'L—% ASSY ¥TER S

FIG.209 BRAKE ASSEMBLY ;NEW

RHEES| HRES K EIER & E S S 8 <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks

1 | 32634 5550 |WHEEL SHAFT CASE ;LH[R{=L¥¥7Mr—A L | 1 D

2 32811 0250 |[BRAKE LINING A=V TARIT -] 6 D

3 32856 0450 |DISC ;:BRAKE AT4 7% 6 D

4 32856 0440 [DISC ;BRAKE R.H 7LYY7°L-k RH 1 D

4 32856 0430 |DISC ;BRAKE L.H 7L 7° L=k LH 1 D

5 32830 0660 |BRAKE CAM :RH 7 L—%1L :RH 1 D

5 32830 0650 |[BRAKE CAM :L.H 7'L—%hh LH 1 D

6 04810 9041 |STEEL BALL AF=IE = 8 D

7 05210 0210 |[O—-RING oWy 2 D

8 03610 0025 [SNAP RING Sy 2 D

9 39821 5650 [SPRING YV 2 D

10 39834 0610 [CLIP 7’ 2 D

11 32634 5570 |WHEEL SHAFT CASE ;H#M—L¥4%7hr—Z R 1 D

HRBE
MC304J : 20043 — MC364J : 20055 —

40



19

& —

23
t5— 21

ATV & ATV
FIG.210 STEERING COLUMN & STEP

»—23

22

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 33404 0401 |PIPE HANDLE ASSY [INA7 AUR L ASSY | 1
2 | 01151 1020 |BOLT ;M10x20 b 4
3 | 37891 0251 [STAY DUMPER N AR 1
4 | 33480 1330 |TIE ROD END ayrIvh 1
5 | 03050 9021 |[DOWEL PIN JYIEY 1
6 | 32412 6990 [BOSS FIVFK A 1
7 | 02090 0010 [NUT ;M10 VAN 1
8 | 026109023 [WASHER 79y 1
9 |03131 0845 [PIN E74VEY 1
10 [ 03010 2520 [SPLIT PIN A7 Y'Y 1
11 39958 1540 |LEVER FILFDN =94 1
12 | 39958 1550 |LEVER 7°L—b 1
13 | 01080 0816 |BOLT ;M8x16 b 6
14 | 02010 0006 |NUT :M6 VAN 2
15 | 35851 1240 [ROD oyE Fvk 1
16 [ 03010 2020 |SPLIT PIN ATTIREY 2
17 | 39958 1320 [LEVER LiN=FIh 1
18 | 39818 1300 |GRIP 597 1
19 | 33431 0210 |STEERING WHEEL ATV RA=N 1
20 | 02710 0014 |SPRING WASHER A2 TYN 1
21 02080 0014 [NUT ;:M14X1.5 FIk 1
22 | 33432 0171 |HANDLE CAP NN VEYYT 1
23 [ 020109125 [NUT ;M8 LH VAN 2
24 | 38504 0991 [METER ASSY »—4% ASSY 1
25 [01080 0612 |BOLT :M6X12 b 2
26 | 385830091 [CAP Y7 1
27 | 35071 1570 |DASHBOARD yyak—p vI 1
28 |[o011109012 [BOLT A 4
29 | 35032 0390 [LOWER COVER a7hn'— YA 1
30 [01080 0616 |BOLT :M6X16 b 6
31 [ 35032 0400 [LIGHT MASK 74MIRY 1 No32& L
32 | 39834 0460 |CLIP 97’ 2
33 | 38520 1810 [SWITCH ASSY ;LIGHT |A{%F ASSY 51 1
34 | 38520 2110 |SWITCH ASSY :IGNITIA{YF ASSY ;244 1
35 | 385210280 [KEY £— ASSY 1

41



ATTVYY & ATV
FIG.210 STEERING COLUMN & STEP

—23
22
23

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

36 | 38510 1910 [LAMP ASSY 5977 ASSY 1

37 | 38512 0700 [BULB :23W N7 :23W 1

38 | 35071 1580 |DASHBOARD LM b e N D 1

39 | 355605070 |STEP :L.H ATY7"LH 1

40 | 35560 5150 |STEP :RH ATY7 :RH 1

47 139812 0961 |RUBBER :MAT 0739k 1

42 | 39834 0240 |CLIP Y7’ 10

43 | 39821 6290 |SPRING YoV 1

44 | 01081 0620 |BOLT :M6X20 AN 1

45 | 02010 0006 |NUT ;M6 FYh 2

46 | 01080 0816 [BOLT :M8X16 FA 1

47 | 38520 2100 |SWITCH ASSY ; AMYF ASSY o— | 1 X793

42



AVAMVASRIN 2
FIG.211 INSTRUMENT PANEL

(INCL 2-10)

RHEES| HRES K EIER & E S S 8 <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks

1 38504 0991 |METER ASSY A—4 ASSY 1

2 38547 0300 |COVER THINhN - 1

3 * GAUGE PLATE 7L} 1

4 * BODY wTq 1

5 * METER ASSY ;HOUR [A-—4— 1

6 * METER ASSY :TEMP  [A—4— 1

7 * METER ASSY :FUEL P 1

8 38547 0302 |BLUB ;12V-2W W7 ;12V-2W 1

9 38547 0301 |BLUB ;12V-3W N7 ;12V-3W 5

10 * WIRE HANESS DERIASE VS 1

11 35036 0110 |PLATE ;METER 7 L=} :A—4— 1

12 01560 0412 |SCREW A9 8

43



NYT7HEN 77 & NIUY

FIG.212 REAR AXLE , DIFFERENTIAL & HOUSING
26

ﬁz;

—

A
2 i //
16 |
|
A
43
44 i
4539 \
6 \ Mt .
\ ﬁ\ 40
’@\f - 47
13 5
10
A 11 Y2 e
14 22 g
"\
21
23 w
b
22 /;,‘..//
REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 32634 5230 |WHEEL SHAFT CASE ;LH[®{—Ao¥7Mr—A5 LH 1
2 | 32634 5250 |WHEEL SHAFT CASE :RH|k1—13¥7b—2% RH 1
3 | 32601 0410 |DIFF ASSY ;:REAR "7 ASSY 1
4 119928 0720 |SHIM :0.1T Y 01T 1
5 |19928 0730 [SHIM :0.2T Y1 :0.2T 1
6 | 19928 0740 |SHIM :0.5T YL -05T i
7 | 32205 1270 |DRIVE PINION ASSY  [F347°t°=#Y ASSY| 1
8 | 04010 6207 [BALL BEARING R =ATYYY 1
9 | 04010 6009 |BALL BEARING R =ATYYY 1
10 | 04253 0205 |TAPER ROLLAR BEARING|T—/\'O—7A 7YY 2
1105020 2332 [OIL SEAL o= 1
12 | 39923 2470 |COLLAR h— 1
13 | 05210 0210 |O-RING oy 1
14 | 39937 0740 |NUT :M25X1.5 FYb 1
15 | 03050 0820 |DOWEL PIN J99EY 2
16 | 01151 1030 |BOLT :M10x30 i bR 6
17 | 32226 2860 |BEARING HOLDER :FRAA 7YY kL4 7T 1 *1
18 | 39851 0350 |BUSHING 7va 1
19 | 05030 1165 |OIL SEAL A=l 1
20 | 05230 0350 [0-RING oy 1
21 [ 32251 3660 |[DRIVE SHAFT F3479%TF 1
22 | 32261 0140 [COUPLING Y1 2
23 | 32017 1630 |PIPE 7770 2y 1
24 | 32226 2850 |[BEARING HOLDER :REAA 7YY L4 A 1
25 | 04011 6207 |BALL BEARING R =LA TYSY 1
26 | 39840 0430 [OIL GAUGE T =y 1
27 | 02510 0020 [SEAL WASHER Y=IIYA 1
28 [ 01041 1212 [BOLT :M12X1.25-12L |F 1Lk 3
29 [02510 0012 [SEAL WASHER Y=IIYA 3
30 [01151 1030 [BOLT :M10X30 Ik 8 *3
31 [01070 0855 |[BOLT :M8x55 i bR 6
32 | 32611 0880 |DIFF HOUSING APl VT 1
33 | 32614 0211 |[DIFF GEAR SWE 2
34 39926 1070 [THRUST WASHER AFANTYVY 2
35 | 32616 0060 |DIFF PINION = V] 2

44



NYT7HEN 77 & NIUY

FIG.212 REAR AXLE , DIFFERENTIAL & HOUSING

26

gz?

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
36 | 32613 0530 [PINION SHAFT Q= PPN 1
37 |32611 1090 |DIFF HOUSING TIr-V"74 1
38 39926 1080 [THRUST WASHER AFAMNTYVY 2
39 32226 3130 [BEARING HOLDER NTIVTRVE )Y 1
40 | 19928 0560 |SHIM :0.1T Yk 01T 1
47119928 0580 [SHIM :0.2T v 02T 1
42 |19928 0590 |SHIM :0.5T YL 05T 1
43 | 01151 1050 |BOLT :M10x55 A 1
44 | 01211 1020 |[STUD BOLT AFYRK Vb 4
45 | 02710 0010 [SPRING WASHER A2 TYN 4
46 102100 0010 [NUT :M10x1.25 FIk 4
47 | 05230 0600 |O-RING oy 1
48 | 06063 0000 | GREASE NIPPLE BYRZYT I 1 *2
49 | 01151 1040|BOLT :M10x40 A 4 *3
50 | 02150 0010|NUT :M10 Tyb 4 *3
17 | 32226 3430 BEARING HOLDER :FRCA 7YY KILAvI 1 *2
*1 MC304J : 20011 — 20097 MC364J : 20011 — 20146
*2 MC304J : 20098 — MC364J : 20147 -
30 [01151 1030 [BOLT :M10X30 b 4 *3

*3 MC304J / MG364J : 20175 —

45



XT7IEI ; HA-LSATE
FIG.213 REAR AXLE , WHEEL SHAFT

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 32621 1660 |DIFF SHAFT ;LH TIY%7F LH 1
2 | 32621 1670 |DIFF SHAFT ;RH T79%7h RH 1
3 | 32211 7431 [MISSION CASE VAVF-R 74N | 2
4 | 03050 0820 |DOWEL PIN JIHEY 4
5 | 01151 1030 |[BOLT :M10x30 b 10
6 | 33452 5090 |ARM T-LEVTEY 2
7 | 03050 1025 |[DOWEL PIN J99EY 2
8 |01151 1025 [BOLT IM10x25 AN 4
9 |33031 1370 |[KING PIN EUA W 2
10 | 04014 6006 |BALL BEARING R =LA Ty 2
1105230 0600 |O-RING VY] 2
12 | 03650 0065 |SNAP RING S rV/A 2
13 | 32624 0600 |FINAL PINION ANLEY T4V 4
14 | 04010 9034 |BALL BEARING R =IATYY 2
15 | 04010 9065 |BALL BEARING R =LA TYSY 2
16 | 32251 3491 |DRIVE SHAFT F3479%TF 2
17 | 05060 9045 |OIL SEAL F4hy—Ib :QLNY40 | 2
18 | 04253 2007 [TAPER ROLLAR BEARING| T—/\ A—3A FuY’ 2
19 | 04010 6303 |BALL BEARING R =ATYYY 2
20 | 32211 7471 |MISSION CASE :RH  [3933avh—2R 274+ 1
21 32211 7451 |MISSION CASE -LH  |[399AV =& J74F| 1
22 | 32624 0690 [FINAL PINION I74HIE =1y 2
23 | 32637 0840 [FINAL GEAR T7AHNE Y AL | 2
24 | 32221 3490 [COVER F=AAN—=774F I 2
25 | 32631 2381 |[WHEEL SHAFT HA=IL 7k 2
26 | 04010 6205 |BALL BEARING RS NP 2
27 | 04010 6206 |BALL BEARING R =IATYYY 2
28 | 05060 9043 [OIL SEAL F4hy—Ib :QLNY35 | 2
29 [ 03610 0030 [SNAP RING A7y 2
30 [01151 0820 |[BOLT :M8X20 Ik 12
31 [ 06460 0016 [PLUG INIX759 2
32 |[02510 0016 [SEAL WASHER Y=IIYA 2
33 | 33480 1390 [TIE ROD END :L.H A4BYF IV LH 1
34 | 33480 1360 [TIE ROD END :RH 4489+ IV ;RH 1
35 |[03010 3225 [COTTER PIN A7 UYREY 2

46



XT7IEI ; HA-LSATE
FIG.213 REAR AXLE , WHEEL SHAFT

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

36 | 33471 2030 |[ROD oyk:44nyk 1

37 |[02080 0014 [NUT :M14x1.5 VAN 1

38 [02010 9029 [NUT :LH M14x1.5 FYk :LH 1

39 | 34495 2382 [CYLINDER ASSY :PS |V)u4" ASSY 1

40 | 34496 0440 |SEAL KIT Y=l KIT 1

47 1706062 0000 | GREASE NIPPLE TUXZ7 0 2

42 |39960 0110 |PIN [} 1

43 | 01151 0812 |BOLT :M8x12 DA 1

44 | 39961 2071 |PIN [} 1

45 | 02250 9001 |U NUT :M20x1.5 U vk 1

46 139921 0710 |SPACER AN 1

47 | 02240 9003 |U NUT :M16x1.5 u vk 1

48 | 34067 0280 |[ADAPTOR TH7°4 90T )Lk 1

49 | 01041 1212 |BOLT :M12x1.25-12L |#'ILb 2

50 |[02510 0012 [SEAL WASHER e P VAl 2

47



HMEVVE ATV

FIG214 HYD-CYLINDER :STEERING

RHES HMamES K ELER & |E IS S A 8 <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks

1 34495 2382 [CYLINDER ASSY ;PS [V)v% ASSY ;PS 1

2 * TUBE ASSY YU F1-7" ASSY | 1

3 * PISTON ROD KIT E'AbyAYN KIT 1

4 34496 0452 |[HEAD ASSY AYR ASSY 1

5 34496 0429 [BUSHING 7Yv1 1

6 * ROD PACKING [WINGWEY] 1

7 * DUST SEAL LA 1

8 34496 0437 [SNAP RING YSWrAV/A 1

9 05240 0380 |[O—-RING oy 1

10 * PISTON ANy 1

11 05231 0300 [O—-RING [ONIVY] 1

12 * BACKUP RING NYITITVIY 2

13 05211 0290 [O—-RING oy 1

14 02101 0012 [NUT :M12x1.5 TYb 1

15 34496 0432 |[BUSHING 7Yv1 4

16 34496 0440 [SEAL KIT =l KIT 1

48



A°Q)L  HST
FIG.215 PEDALS , HYDROSTATIC TRANSMISSION

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 35820 0930 |PEDAL SHAFT AN TWOATE HST 1
2 | 39851 1320 |BUSHING 79y 2
3 | 32410 6790 |[CHANGE LEVER 7—L :HST 1
4 | 03030 0625 [SPRING PIN AU Y 1
5 | 03680 0012 |[SNAP RING Sy 3
6 | 02610 0014 [WASHER UPVAY 2
7 | 32410 6770 [CHANGE LEVER :FORWUL/N' — HST F 1
8 |32410 6780 [CHANGE LEVER ;REVE|LiN'— :HST R 1
9 |39851 1310 |BUSHING 791 4
10 [ 02710 0008 [SPRING WASHER YR V/NPYal 1
11 [ 35851 1250 [ROD :HST FORWARD [BYF :HST F 1
12 | 35851 1230 [ROD :HST REVERSE |AY} ;HST R 1
13 [ 03010 2020 [SPLIT PIN ATUINEY 5
14 | 35810 4780 |PEDAL ;HST A JHST 2
15 | 01080 0816 |BOLT ;M8x16 b 4
16 | 39811 1640 |RUBBER ;PEDAL R AN A 2
17 | 02090 0008 |NUT :M8 Tk 2
18 |39811 7180 |RUBBER ;PEDAL T HST A% 2
19 | 35851 1260 [ROD :HST REVERSE [AY} :R A™4L 1
20 [ 02090 0008 [NUT ;M8 TYh 3
21 [ 35851 1220 [ROD [IB]N 1
22 | 33480 0420 [TIE ROD END ;L.H 44AYF IV LH 1
23 [ 020109125 [NUT ;M8 LH Y+ :M8 LH 1
24 | 33480 0360 [TIE ROD ENND ;RH  |44AYFIVF ;RH 1
25 [ 01031 0830 [BOLT :M8x30 b 1
26 | 02610 0008 [WASHER LAY 1

49



Thelavko-) & FIVY LN -
FIG.216 ACCELERATOR CONTROLS & CHANGE LEVER

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 39818 0921 |GRIP T TR 1

2 | 01514 0512 |[SCREW A9 1

3 | 02090 0008 |NUT ;M8 VAN 2

4 |39821 2210 |SPRING YRV 1

5 | 02150 0008 |[NUT ;M8 TYb 2

6 | 31250 0502 |[BRACKET 7798 7ol 1

7 | 31210 0931 |[ACCEL LEVER VAd A 1

8 |31207 0670 |WIRE ASSY ;ACCEL  |74% ASSY ;79I | 1

9 |[39811 4451 |RUBBER ITh:D 1

10 | 03680 0005 |SNAP RING Sy 2

11 02610 0006 |WASHER UPVAU 1

12 | 03010 2025 [SPLIT PIN ARy 1

13 | 32410 8031 |CHANGE LEVER ;PTO [FIv¥'Ln'— PTO 1 *1
14 |39818 2120 |GRIP 7977 :4WD 1

15 | 32454 1301 |SHIFT PLATE Y7 L—b AL 1 *1
16 | 32450 1270 |SHIFT GUIDE vIMr 4k ;PTO 1

17 | 32450 1540 [SHIFT GUIDE Ty QI 1

18 | 01031 1075 |BOLT ;M10x75 b 2

19 | 39911 3650 |CLAMP 9797 1
20 [02150 0010 [NUT ;M10 TYb 2
21 [32020 1131 [CLUTCH SHAFT :PTO |Y¥7F PTOH79F 1
22 | 39851 1320 [BUSH 7Yy 2
23 | 39821 4590 [SPRING YRV 1
24 | 49822 1100 [SPRING YORIV/A 2
25 | 39941 0140 |STUD BOLT AN b 1
26 | 35856 0180 [FORK JOINT :L.H 77=55340F L 1
27 | 35856 0190 [FORK JOINT :R.H 74-9Y"34Uh R 1
28 | 02060 9805 [NUT ;M12x1.25 LH FYb L 1
29 (021000012 [NUT ;M12X1.25 VAN 1
30 |[03131 1030 [PIN ES74VEY 2
31 [ 03010 2025 |SPLIT PIN ATTIREY 4
32 | 03680 0012 [SNAP RING ATV E 1
33 | 32412 1000 [BOSS A 1
34 39943 1070 [BOLT Ik 1
35 | 03030 3532 [SPRING PIN A7V Y 1

50



Thelavko-) & FIVY LN -
FIG.216 ACCELERATOR CONTROLS & CHANGE LEVER

REEE| HRES & & W BEER [[@m=i = T [’ B
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

36 | 31270 0650 |WIRE ASSY ;HAND 4% ASSY ;PTO 1

37 | 03030 0632 |SPRING PIN AU Y 1

38 | 39956 8730 [PLATE 7°L—b PTOM¥ 1

39 (031310820 [PIN E74VEY 2

40 | 02230 0010 |U NUT :M12 Utk 1

47139921 1890 |[SPACER AN 1

42 | 03010 2016 |SPLIT PIN ARy 2

43 | 32410 6800 |CHANGE LEVER :PTO |FIVY Liv— :PTO 1

44 | 06810 9052 |VINIL TUBE Ez-NF1-7 1

45 | 01514 0616 | SCREW A911 1

46 | 37846 0840 [COVER AN=T5El 1

47 | 02610 0008 |WASHER 79y 1

13 | 32410 8171 |CHANGE LEVER ;PTO [FIv¥'Ln'— PTO 1 *2

15 | 32454 1560 |SHIFT PLATE Y67 L—b AL 1 *2

*1 MG304J

: 20011 - 20030 MC364d : 20011 - 20040
*2 MC304J : 20031 - MC364J : 20040 -

51



Y-y & BEIL-L
FIG.217 CHASSIS & SAFETY ROPS ASSY

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 [ 32055 2900 [FRAME ;MAIN IL—=L MY 1
2 | 32055 1671 |[FRAME ;FRONT JL-L4 91 1
3 | 32055 1691 [FRAME ;SUPPORT Ib—-L4 31 1
4 | 06061 0000 |GREASE NIPPLE BYRZYT I 1
5 | 39851 0070 |BUSHING 7991 :25x30x25 2
6 | 01151 0820 [BOLT :M8x20 pAN 2
7 | 01031 0820 [BOLT :M8x20 b 10
8 | 02150 0008 |NUT ;M8 VAN 8
9 |39811 0110 |RUBBER A 4
10 | 32056 0771 |FRAME :MISSION FL—L 3993y 1
11107031 1020 |BOLT ;M10x20 pAN 6
12 | 02150 0010 |[NUT ;M10 Tk 12
13 | 01041 1425 |BOLT ;M14x1.5-25L  [#'ILb 4
14 [ 02710 0014 [SPRING WASHER ORIV NAY 4
15 | 01151 1020 |BOLT ;M10x20 b 4
16 | 37830 6890 |FRAME ;L.H ROPS IL-LU5 L 1
17 | 37830 6910 |FRAME :R.H ROPS -4 V8 R 1
18 | 01151 1225 |BOLT ;M12x25 b 6
19 | 01031 1025 |BOLT ;M10x25 b 6
20 | 39911 0340 [CLAMP oz 4
21 [01010 9502 [BOLT :M16x1.5-90L |k JbF 2
22 [ 02240 9003 [U NUT ;M16x1.5 Utryh ;+4ay 2
23 | 39961 1460 [PIN [} 2
24 | 39821 3410 [SPRING YRV 2
25 | 37830 6930 |[FRAME :ROPS P 1
26 | 398230070 |WIRE :ROPS 4% ;ROPS 2
27 | 35560 5290 [STEP ATY7 kY3 1
28 [01151 1020 [BOLT :M10x20 b 2

52



IRT7 =L
FIG.218 LIFT ARM

REES| Ha%sS EEEE e EER I B 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 34411 1190 [LIFT ARM ;LH J7b7-L4 ;L 1

2 | 39851 0300 |BUSHING 7Yy 4

3 | 06061 0000 |GREASE NIPPLE BYRZYT I 2

4 |34411 1210 |LIFT ARM ;RH J7b7—-4L R 1

5 | 39821 2310 |[SPRING A2y 2

6 | 010371 1045 [BOLT ;M10x40 pAN 2

7 | 39956 8720 |PLATE 7°L—b 1

8 |01151 0816 [BOLT :M8x16 b 2

9 | 34490 2310 |[BRACKET 7°79b 1 *1
10 | 01151 1230 |BOLT ;:M12x30 b 8

11 [37031 0590 |BRACKET :L.H 7790 ;L 1 *1
12 | 37031 0610 |BRACKET :R.H 7779k R 1 *1
13 | 02230 0010 |U NUT :M10 Utk 2

14 02610 9013 |WASHER 79y 2

15 | 01151 1020 |BOLT ;M10x20 b 2

16 | 34495 2791 |CYLINDER ASSY Y8 ASSY 7R 2

17 | 06062 0000 |GREASE NIPPLE HYRZYT I 2

18 | 06064 0000 |GREASE NIPPLE BYRZYT I 2

19 | 34067 3590 [ADAPTER 7874 1
20 | 34067 2830 |ADAPTER e WERYNYVEVEIR
21 | 34017 0880 [VALVE N7 AMGYIY 1
22 |[02610 0010 [WASHER 79y 2
23 | 34067 3820 |ADAPTER 7874 2
24 | 34069 2350 [OIL HOSE FANK—A 1
25 | 34069 0450 |OIL HOSE A4 ik—2 :L750 1
26 | 34069 0240 [OIL HOSE FAIik—2Z :L450 Pl
27 | 06720 0150 [HOSE cLIP H=2 997 4
28 | 39960 0110 [PIN [} 4
29 (01151 0812 [BOLT :M8x12 b 4
30 | 37090 0760 |PIN £’y COMPL 2
31 59973 0030 [SET PIN TINEY 2
32 |[37077 0130 [PLATE :LATCH 7°L—k ®77YY 2
33 | 38596 0550 |COVER :TUBE hw—=anr’—rbra- | 1
34 | 38589 1128 |SPIRAL TUBE ANAINFI-T 1
35 | 39875 0240 [BAND UM 2

53



IRT7 =L
FIG.218 LIFT ARM

RHEES| HRES A ELEER & |8 S B <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks
9 34490 3230 |BRACKET 7 79 1 %2 9,11,124A H 2
11 37031 0760 |BRACKET ;LH 7759 L 1 %2
12 37031 0780 |BRACKET :R.H 77790 R 1 %2

*1 MG304J : 20011 - 20057 MGC364J : 20011 - 20069
*2 MC304J : 20058 - MC364J : 20070 -

54



YIRS
FIG219 LIFT CYLINDER ASSY

REES HMamES EEREE e EER s &S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 34495 2791 |CYLINDER ASSY ;LIFT [V ASSY J7F 1
2 * TUBE ASSY o8 F1-7" ASSY | 1
3 * PISTON ROD KIT EANEYN KIT 1
4 | 34496 0452 [HEAD ASSY AYF ASSY 1
5 | 34496 0429 |BUSHING 71 1
6 ¥ BACKING ‘ROD vk i
7 * DUST SEAL AN 1
8 | 34496 0437 |SNAP RING ATY7VUY 1
9 | 05240 0380 |O-RING oy 1
10 * PISTON ARy 1
11 [05237 0300 [O-RING VY] i
12 * BACKUP RING NIV 2
13 | 05211 0290 [0-RING oy 1
14 | 02101 0012 [NUT :M12x1.5 FYk 1
15 | 34496 0436 |BUSHING 71 1
16 | 34496 0432 [BUSHING 79v1 2
17 * SNAP RING YSWrAV/A 1
18 | 34496 0440 |SEAL KIT Y=L KIT 1
19 | 06062 0000 | GREASE NIPPLE FTYAZYT W 2
20 | 06064 0000 |GREASE NIPPLE TYAZYT W 2

95



